) = 7/ 7

Hi-Tech Parts

M OUNTING I NSTRUCTI ONS

REF 9780N ENGINE GUARDS
—_ \ .

1Person
45 min
CONSULT OUR WEBSITE THE VIDEO MOUNT
@ AVAILABILITY OF THIS REFERENCE.
EASY

DESCRIPTION
1 ("/\i Protector right side 1 DEFENSA-9780N
e U

2 & Protector left side 1 DEFENSA-9780N

3 /(A'l!egnhticrew M12/175%x100 DIN912 ] M2TM12175100A98
4 /(ALILef;screw M12/175x90 DIN912 ] M2TM12175090A98
5 Allen screw M10/150x35 DIN912 1 |M2TM10150035A9B
6 Allen screw M8x30 DIN912 2 M2TM080125030A8
7 Allen screw M10/150x30 DIN912 1 M2TM10150030A9B
8 Allen screw M6x20 DIN912 1 TORNI-AD912-489

9 Flat washer M12 DIN125/A 2 ARANM12DIN433ZB
10 /@ Flat washer M10 DIN125/A 3 |[M2AM10DIN125AZB
11 @‘ Flat washer M6 DIN125/A 1 M2AMO6DIN125AZB
12 @ Lock nut M10 DIN985 1 TUERCA3985-0132
13 Aluminium spacer Long. 8mm (Black) 1 CASQU453-0-1753
14 @@ Aluminium spacer Long. 48mm (Black) 1 CASQU461-0-1761
15 @ Flat washer M8 DIN125/A 2 M2AMOSDIN125AZB

Pg.1/2


https://www.motorcycleid.com/puig/

FPemicy

Hi-Tech Parts

MOUNTING INSTRUCTIONS

Learn more about motorcycle guards and protection we have.


https://www.motorcycleid.com/guards-protection.html



